
Texas A&M University-San Antonio Texas A&M University-San Antonio 

Digital Commons @ Texas A&M University-San Antonio Digital Commons @ Texas A&M University-San Antonio 

Water Resources Science and Technology 
Theses and Graduate Research Reports Water Resources Science and Technology 

8-2024 

Techno-Economic and Environmental Assessments of Produced Techno-Economic and Environmental Assessments of Produced 

Water Treatment Technologies for Beneficial Reuse Water Treatment Technologies for Beneficial Reuse 

Elora Afrin 

Follow this and additional works at: https://digitalcommons.tamusa.edu/water_theses 

 Part of the Water Resource Management Commons 

https://digitalcommons.tamusa.edu/
[...]
The constituents of PW are highly variable as well as the treatment, efficiency, purpose and man-

agement also depend on each particular case. However, a general overview would help to under-

stand the technological options and decide which technology should be pursued for their specific 

purposes. The objectives of this research report are to present key technologies that can treat ex-

tremely high saline water (TDS> 100,000 mg/L), which can be reused in different sectors along 



 
 

 

 

3 
 

with their costs and impact on the environment. Firstly, some simple technologies have been dis-

cussed which were able to treat PW for specific reuse purposes. Afterwards, their removal effi-

ciencies were applied mathematically to Permian Basin PW and observed whether the effluent 

water may meet any reuse criteria. The costs and environmental issues associated with each tech-

nology have also been assessed. Finally, two hybrid multi-stage processes have been discussed, 

which are highly efficient in treating extremely polluted water and can provide quality water by 

reducing the contaminants to be in accordance with U.S.EPA standards of different beneficial 

reuse.  



 
 

 

 

1 
 

2. Literature Review 

Figure 1 shows the seven most prominent oil and gas development locations. The Permian Basin, 

including Midland and Delaware Basin in West Texas and Southeast New Mexico, is one of the 

largest and most prolific oil and gas producing regions in the United States. It has seen signifi-

cant development due to advancements in hydraulic fracturing and horizontal drilling. Other 

O&G development basins include Eagle Ford, Appalachian (including Utica and Marcellus Ba-

sins), Basin in-Pennsylvania, Ohio, and West Virginia, Bakken Play in North Texas, Rocky 

Mountain Basin in-Colorado, Wyoming, Utah, Northwest New Mexico, and Haynesville Basin 

in Arkansas, Louisiana, and Texas. (The GWPC Produced Water Report: Regulations & Prac-

tices, May 2023, Ground Water Protection Council [GWPC Releases 2023 Produced Water Re-

port | Ground Water Protection Council]). 

                      

Figure 1: Seven most prominent oil and gas development regions in the continental US. (Source: Pro-
duced water report Regulations and Practices Updates GWPC, 2023) 

 

2.1 Techno-Economic Data 

 

https://www.gwpc.org/gwpc-releases-2023-produced-water-report/
https://www.gwpc.org/gwpc-releases-2023-produced-water-report/


 
 

 

 

2 
 

2.1.1 ED/EDR 

Coagulation-ED 

An operation was conducted with an integrated approach combining coagulation and electrodial-

ysis to treat PW. In the ED system, ion removal efficiency was analyzed to assess the desalina-

tion effect. The removal rate of ions reached up to 91% with the exception of SO4
2-, which had a 

removal rate of 84.3% (Hao et al., 2014). The treated water met the standards for wastewater rec-

lamation. The PW was sourced from the Shengli Oilfield in Dongying City, Shandong, China. 

Polyaluminum chloride (PAC) and polyacrylamide (PAM), both of analytical grade were used 

directly as a coagulant and a coagulation aid respectively in the pretreatment system without fur-

ther purification.  

The cost for this specific operation is not available. However, the price of PAC is $272.00-

355.00/ton and the price of PAM is $1750/ton. 

 RO-EDR 

A hybrid technology RO and EDR was utilized using PW from a petrochemical industry in 

southern Brazil. This study aimed to enhance water recovery utilizing a hybrid process of RO 

and EDR. The EDR was employed to recover water from the reject generated by RO technology. 

The raw PW initially underwent conventional treatment involving biological processes and stabi-

lization ponds. The results showed that the EDR technology effectively treated the RO reject, 

achieving a removal efficiency of over 90% for chlorides and alkalinity. The recovered water 

met the standards for reuse in cooling towers. Additionally, the overall water recovery was suc-

cessful, with a recovery rate of 87.3%, making the EDR-RO process highly promising. (Venzke 

et al., 2018). 



 
 

 

 

3 
 

The cost of this specific operation is not available. However, a general estimated cost for 

ED/EDR is 8000 bbl/day treatment train of coal bed methane (CBM) produced water is esti-

mated to cost 15 cents per barrel (Igunnu et al., 2014). While, the total costs depend on feed wa-

ter TDS and site location. For RO, the capital cost of BWRO varies from $35 to $170/bpd and 

operating costs are ~0.03/bbl. The capital cost of SWRO varies from $125/bpd (barrel per day) 

to $295/bpd and the operating cost is ~0.08/bbl. 

2.1.2. Chemical Oxidation 

Batch ozone-photocatalytic oxidation (O3/UV/TiO2) and a post-biological treatment using micro-

algae can provide such quality of PW which can be eligible for surface discharge (Corrêa et al., 

2010). The effectiveness of this hybrid advanced process followed by biological treatment was 

evaluated through physicochemical time-course analysis and ecotoxicological tests. Results 

showed that after 5 minutes of treatment with O3/UV/TiO2, phenol concentration decreased by 

99.9%, sulfide by 53.0%, COD by 37.7%, O&G by 5.2% and ammonia by 1.9%. After 60 

minutes of oxidation treatment, reductions were observed in phenols (99.9%), O&G (98.2%), 

sulfide (97.2%), COD (89.2%) and ammonia (15%). Acute toxicity tests with the bacterium Vib-

rio fischeri (Lumistox) and the fish Poecilia vivipara showed high toxicity in raw effluents 

(EC50=1.55% for both species). However, after 60 minutes of treatment, effluents exhibited 

lower acute toxicity toward bacteria (EC50=30.9%), though toxicity toward fish remained high 

(EC50=1.9%). Subsequent PW biotreatment with macroalgae Ulva spp. Significantly reduced 

toxicity (EC50=89.2% for bacteria and EC50=85.7% for fish), attributed to the biosorption and 

transformation of metals and ammonia compounds during biological treatment. Thus, physico-

chemical results indicated that combining 10 minutes of O3/UV/TiO2 treatment followed by 

macroalgae depuration is a promising, cost-effective option for PW stream. 



 
 

 

 

4 
 

The cost of this particular case is not available. However, in general the capital cost is about 

$0.01/gpd. Operation and maintenance costs are about $0.01/bbl for chemical oxidation (Igunnu 

et al., 2014). According to Esplugas et al., (1997), if the contaminant is biodegradable, then capi-

tal and operational expenditures are less for biological treatment than for advanced oxidation 

processes (AOPs). 

2.1.3. EC and CC 

A study was conducted to create cost-effective technologies and optimize systems and operations 

to treat highly saline produced water (120-140 g/L total dissolved solids) for use in hydraulic 

fracturing. Produced water samples were obtained from a saltwater disposal facility in the Per-

mian Basin, New Mexico. The research compared chemical coagulation (CC) using ferric chlo-

ride and aluminum sulfate with electrocoagulation (EC) using aluminum electrodes to remove 

suspended contaminants. It also examined how coagulant dosage, current density, and hydraulic 

retention time during EC affect turbidity removal. During chemical coagulation, alum achieved 

higher turbidity removal compared to ferric chloride at the same molar concentration, leading to 

lower chemical demand and cost. To achieve 60% turbidity removal from the produced water, 36 

mg/L Al (III) (444 mg/L Al2(SO4)3.18H2O) and 134 mg/L of Fe (III) (650 mg/L FeCl3.6H2O) 

were required as coagulants (Rodriguez.et al., 2019). 

The total operating costs, which include both electrical power and chemical expenses, were esti-

mated to be approximately $0.26/m3 for aluminum and $0.37/m3 for iron coagulation. After co-

agulation, the remaining fine particles and contaminants were treated using continuous-flow 

packed columns packed with various filter media including agriculture waste products (pecan 

shell, walnut shell, and biochar), along with new and spent granular activated carbon (GAC). The 



 
 

 

 

5 
 

system’s performance was evaluated by monitoring turbidity, total organic carbon (TOC), met-

als, and electrical conductivity to determine the adsorption capacities of the different media. Bio-

char and GAC were the most effective in reducing turbidity and TOC in the PW. These treatment 

methods effectively removed suspended particles and iron, resulting in clean brine that could be 

reused onsite, such as for hydraulic fracturing (Rodriguez.et al., 2019). 

2.1.4. Ion Exchange in Hybrid Technology 

In the real world, ion exchange, and NF technologies are mostly used in combination with other 

technologies to achieve particular standards for particular purposes. For example, ultrafiltration, 

ion exchange and MOX disinfection. MOX disinfectant can be produced in-situ by the 

NaCl electrolysis process. A study was conducted to document the economic assessments of this 

integrated process. At an ideal Trans Membrane pressure of 1 bar, the removal efficiencies 

achieved were as follows: COD (57%), TDS (80%), Turbidity (94%), SiO2 (67%), Oil (88%), 

and HPC (99%) (Hashemi et al., 2020). The integrated processes effectively reclaimed oily efflu-

ents to supply makeup water for cooling towers.  An overview of the cost parameters and eco-

nomic values used in the economic assessment of full-scale integrated treatment method to pro-

vide 50 m3/h (1200 m3/day) of makeup water. Considering the annual fixed capital expenditure 

(CAPEX) and variable operating expenditure (OPEX), the reclamation cost for 1 m3 of the refin-

ery’s industrial effluent for use as makeup water was calculated to be $0.24. The total initial in-

vestment required for installing this effluent treatment system was estimated at $255,750 (Hash-

emi et al., 2022). The most expensive aspect of this scenario is the use of chemicals for regener-

ating and washing membranes. To produce 1 kg of MOX, 3.5kg of salt and 4.5kW of electricity 

are needed. Annually, the cost of purchasing 12 tons of salt (at $0.05/kg) for producing 3460L of 

MOX is estimated at $600. In comparison, the oil refinery currently uses calcium hypochlorite 



 
 

 

 

6 
 

(perchlorate) at a rate of 15 kg/day for disinfecting makeup water, which is approximately 5.5 

tons per year. The annual cost for this perchlorate, at $1.2/k, is about $6600. This is significantly 

higher than the $600 annual cost for the salt needed to produce MOX. The diagram below shows 

the expense and removal efficiencies in each stage (Hashemi et al., 2022). 

 

 



 
 

 

 

7 
 

 

 

         

 

 

 

 

Figure 2: Ion exchange process with pre-treatment and MOX disinfection step.

Membrane type=Polysul-

fone 

Efficiency: 

TDS=27% 

Turbidity=83% 

COD=47% 

SiO2=19% 

O&G=52% 

capital costs ~$1 - $2/gpd 

O&M costs ~$1 to $2/kgal 

 

Resin type=Mixed bed IX (SBA with 

functional groups –NH3OH) (SAC with 

functional groups: SO3H in down layer) 

Efficiency: 

TDS=80% 

COD=The IX process had no effect on 

COD reduction 

Turbidity=67% 

SiO2=60% 

O&G=63% 

SAC resin:  

Operating Capacity: 18 kgr/Cu.Ft. at 15 

lbs/Cu.Ft. 

Cost per 1000 kgr: $10.80 

 

Resin type=Mixed bed IX (SBA with functional 

groups –NH3OH) (SAC with functional groups: 

SO3H in down layer) 

Efficiency: 

TDS=80% 

COD=The IX process had no effect on COD reduc-

tion 

Turbidity=67% 

SiO2=60% 

O&G=63% 

SAC resin:  

Operating Capacity: 18 kgr/Cu.Ft. at 15 lbs/Cu.Ft. 

Cost per 1000 kgr: $10.80 

 



 
 

 

 

8 
 

2.1.5. Nanofiltration 

Recently, there have been three projects focused on treating PW with membrane technology. The 

aim is to convert produced water into a usable resource, particularly for drinking water. The first 

project was initiated by Chennai Petroleum Company Limited (CPCL). They installed membrane 

units (UF as a pre-treatment and RO as a post-treatment step) at their refinery in Chennai. The 

refinery provided 60% of its treated PW into the water sources for the nearby Chennai commu-

nity (Alzahrani et al., 2013). The second innovator was the San Ardo water reclamation project 

in California. It stands out as the most extensive use of RO membrane technology (as a post-

treatment step) for treating the upstream processes of the petroleum industry. The facility gener-

ates over 50,000 barrels per day of treated PW. This water is then reused to replenish the   

groundwater basin and provide fresh water. The treatments involve heat exchange, degasifica-

tion, chemical softening, media filtration and ion exchange softening for the RO feed. The third 

project was in Wellington, Colorado, USA. They used membrane technology, such as Ceramic 

MF and RO. The initial treatment phase involved dissolved air floatation, pre-filtration, ceramic 

MF membranes, and activated carbon adsorption. The purified water from the RO membrane 

provided over 93,600 gallons of potable water for the residents of Wellington. The key finding 

from these three case studies demonstrates that membrane technology shows the greatest promise 

in the final phases of PW water treatment either as a pre or post-treatment approach. 

A study was conducted to compare the performance of NF and RO according to their removal 

efficiencies. Based on the evaluation of 103 parameters in produced water treated with NF, it 

was found that post-filtration samples from NF membranes effectively decrease contaminants, 

except for ammonia and molybdenum. This indicates that NF membranes could serve as a pre-



 
 

 

 

9 
 

treatment before RO membranes to recycle treated produced water for indirect drinking pur-

poses. Moreover, NF membranes showed remarkable removal efficiencies, lowering turbidity 

levels to undetectable levels. This effectiveness could help reduce the risk of organic fouling in 

RO membranes. 

The total cost is $0.8337-$4.0407/gallon including capital and operational costs.                                                                      

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

First Stage Treatment- Heat exchange, 

degasification, chemical softening, media 

filtration and ion exchange softening 

Removal Efficiencies = Not available 

Degasification cost = Not available 

Thermal degasification = 2.70 -2.99 EUR/m3 ($2.91-$3.22) (Ahmed et al., 2021) 

Membrane degasification-1.58-1.86 EUR/m3 ($1.70-$2.00) 
Media Filtration = Depends 

Ion exchange = $1.9-2.6/kgal at 220 gpm $1.0-1.7/kgals at 880 gpm flow 

rate. (Drewes et al.,2009) 

 

 

 

Second Stage Treatment- NF1 

Pure water permeability* = 7.3 L.m−2 .h−1  

Hydrophobicity** (contact angle) = 23o 

Rejection*** (NaCl, 2000 mg/L) =44.5% 

Removal Efficiencies: 

TDS = 39% (at 6 bar) and 15.58% (at 20 bar) 

Turbidity = 99% 

Metals = As (99%); Fe (96%); Al (92%); Se (87%); Cd (50%); Pb (50%); Zn (50%); 

Mo (28%); Cr (18%); and B (2.2%) 

Organic Compounds = 99% 

Capital costs vary from $0.8 to $4/gpd (or $35 to $170/bpd), depending on various 

factors including size, materials of construction and site location. Operating costs are 

assumed similar to BWRO, approximately $0.70/kgal (or $0.03/bbl).  

 

Last Stage Treatment- RO-BW30 

Pure water permeability* = 3.4 L.m−2 .h−1  

Hydrophobicity** (contact angle) = 37o 

Rejection*** (NaCl, 2000 mg/L) = 88.3% 

Removal efficiencies: 

TDS = 71.4% 

Turbidity = 99% 

Metals = As (99%); Se (99%); Al (97.5%); Fe (94%); Pb (83.3%); Mo (76.2%); Zn 

(51.6%); Cd (50%); Cr (36.3%) and B (24.8%) 

Organic Compounds = 99% 

Capital costs vary from $0.8 to $4/gpd (or $35 to $170/bpd), depending on various 

factors including size, materials of construction and site location. Operating costs 

are approximately $0.70/kgal (or $0.03/bbl). Moderate reductions in energy costs 

can be obtained by implementing energy recovery subsystems 

 

 

Figure 3: NF process with pre-treatment and post-treatment using RO-BW30, including stage-wise removal efficien-